
 

DRAFT 

 
Water Pollution Control Loan Program 

(WPCLP) 
 

2025 Intended Use Plan (Draft) 
 

 May 31, 2024 
 
 
 

 

 
 
 
 
 
 
 
Illinois EPA 
 
Bureau of Water 
  
Infrastructure Financial Assistance Section 

 
 
 



 

 

DRAFT 

Table of Contents 
 
I. INTRODUCTION.................................................................................................................. 1 
 
 A. Public Participation ............................................................................................................ 1 
  B. Benefits of the WPCLP ...................................................................................................... 1 
   
II. GOALS FOR THE WPCLP ................................................................................................. 2 
[...]
aeration equipment. Construct new building to house new digester blowers, dewatering 
equipment, polymer feed system, conveyance equipment, and truck bays. Construct new 

covered biosolids storage building. 6749 4/10/2026 54,500,000          

New Lenox

Construct conveyance modifications to convey flow from the existing STP 1 to the new 
WRRF. A new 42-inch gravity sewer will be constructed to convey flow from the new 

force main (Phase 1B2) south along Nelson Road and west along West Illinois Highway 
to Gougar Road. The new 42" gravity sewer increases to 54" and conveys flow south 

along Gougar Road to the new WWRF. 6009 3/27/2026 17,900,000          



Carlyle

The City of Carlyle wishes to fill in a section of it's Wastewater lagoon and add a new 
terminal lift station and forcemain, lagoon aeration system, a moving bed biofilm reactor 
MBBR, tertiary filters, a ultraviolet disinfection system, and all piping for all connections 

between equipment. 5248 3/15/2026 10,500,000          

Glendale Heights

Primary Clarifiers Rehab Project
The project consists of rehab the clarifiers in the existing basins. In addition, it also 

includes replacement of the clarifier flight, chain, and scraper mechanisms as well as the 
clarifier drives and sprockets. The primary sludge pumping system will also be replaced 

as part of the project. 6099 3/15/2026 2,500,000            

Roselle

Devlin WWTP Biological Phosphorus Removal and Expansion Project 
The project consists of 4 major improvements including grit system rehabilitation, 

secondary clarifier replacement, A20 biological process modification and expansion with 
a new chemical feed building, and a disinfection system conversion from chlorine 

disinfection to UV disinfection. 6366 3/15/2026 51,000,000          

Danville

The proposed project includes the installation of appx 5,000 LF of 8" and 10" diameter 
sanitary sewer from the existing 5th street lift station to the intersection of Bluff Street 
and Gilbert Street, along Jefferson Street. Depths of the sewer will typically be between 
20-30 ft along the roadway, requiring restoration of the storm sewer system and surface 

corridor. 3/2/2026 14,100,000          

Wilmette
Phase 2 includes lining appx 9230LF of sanitary and combined sewer ranging from 8" to 

42" diameter, grouting and reinstatement of 214 sewer services. 6042 3/2/2026 1,640,000            

Bloomington

The Phase 9 project will consist of: 2,100ft of water mains and 4,550ft of new storm 
sewer and sanitary sewer. Completion of the Phase will eliminate combined sewer and 

construct separate sanitary and storm sewers and allows for the elimination of the locust 
street CSO, a public health hazard. 6804 3/1/2026 5,585,000            

Northern Moraine 
Wastewater Reclamation 

District

Darrell Road Collection System - Phase 1B (L175823) will include roughly 4,420ft of 
42in interceptor sewer to connect the existing 24-inch Water's Edge interceptor to the 

WWTP and allow for removal of the Waters Edge Lift station. 5823 3/1/2026 6,700,000            

Rock Falls

Construct a submersible lift station, 3,680ft of 12" sanitary forcemain, 4,985ft of 24" 
sanitary sewer, 3,380ft of 10" sanitary sewer, 14,153ft of 8" sanitary sewer, and 5,370ft of 

4" sanitary sewer service complete with appurtenances and surface restoration work. 3155 3/1/2026 7,928,000            
South Beloit Prairie Hill sewer extension 6382 3/1/2026 9,089,676            

Warren

During Phase 2 the village is proposing to replace the existing sewer line along warren 
street with an 8" pipe and upgrade the electrical systems and install a transfer switch to 
work with a portable generator at both lift stations. During this phase the village is also 
proposing to install a new SCADA system at treatment plant and improve the oxidation 

ditch and install a biological phosphorus removal system, to remove phosphorus from 4478 3/1/2026 2,593,000            

Wauconda

WWTP improvements. Decommissioning and demolition of trickling filter process and 
associated facilities; expansion of the activated sludge process, and conversion to A2O 

process for biological nutrient removal. Improvements include new 
aerobic/anoxic/anaerobic tanks with blowers, mixers, diffusers, etc.; new mechanical fine 

screen in the headworks; new tertiary filters; influent pumping improvements; excess 
flow storage and pumping facilities; laboratory improvements; and associated site work. 6586 3/1/2026 20,000,000          

Joliet

The proposed City of Joliet Westside WWTP project includes existing plant 
modifications to meet the anticipated flows and loadings, as well as the anticipated state 

and federal water quality protection requirements. The modifications should result in 
increased treatment reliability and improved effluent quality protection requirements. The 

modifications should result in increased treatment reliability and improved effluent 
quality. The design average flow for the Westside WWTP will be increased from 14 

million gallons per day (MGD) to 18.16 MGD. 6073 2/15/2026 75,800,000          

Davis Junction

Phase 1: construct a new submersible lift station, 10,850 feet of 12" sanitary forcemain, 
and 13,905 feet of 8", 12", 15", and 18" sanitary sewer to serve unsewered areas along IL 

route 72 near I-39 including Knoll's Edge subdivision. 6761 2/1/2026 7,512,000            

Ottawa

This project will include new gravity sewers to collect from the unsewered areas, pump 
stations, and force mains to transmit the flows to the new Fox River WWTP. The new 

Fox River WWTP will consist of new preliminary treatment headworks, biological 
nutrient removal, secondary clarifiers, tertiary filtration, chemical feed systems, and 

sludge digestion and storage treatment. 6297 2/1/2026 33,000,000          

Milan

WWTP upgrades include new influent screening, new submersible influent pumping, a 
new aero-mod package treatment system with includes Biological Nutrient Removal and 

final clarifiers, a new blower and chemical phosphorus removal building, UV 
disinfection, aerobic digestion/WAS storage tanks, and a new solids dewatering building. 
A new operations/lab building, non-potable effluent water system and misc. electrical and 

site. 3608 1/26/2026 25,700,000          

Germantown Hills
Replacement of traveling bridge sand filters with disk filters, removal and relocation of 

MCC, addition of overhead doors, man doors, and interior walls. 3977 1/1/2026 1,250,000            

Metropolis

The project will complete the combined sewer separation work approved in the Long-
Term Control Plan, in order to reduce inflow & infiltration into the City's sanitary sewer 

system. 5072 1/1/2026 18,000,000          



Compton
Construct a 2-cell aerated lagoon wastewater treatment plant, 2 lift stations, and 12,300 

feet of 8" diameter sanitary sewer for the unsewered community of compton. 6791 12/1/2025 9,172,000            

Quincy

Construction of aerated static pile composting system for biosolids, landscape water and 
paper, including waste stock shredding and conveying system; aerated static pile 

structures, blowers and control equipment; and finished product screening, conveying and 
storage systems. 12/1/2025 4,000,000            

Kincaid

Phase 2 - Improvements to the central part of the Village - manhole inspection, smoke 
testing, sanitary sewer cleaning & televising of sewers in this area, followed by Cured in 
Place Pipe lining & manhole rehabilitation as required. Sewer replacement where lining 

is not feasible will be done in the same trench w/o change in pipe size. Rehab of manhole 
at Glen Dr. & Edinburg Ave. intersection. 5980 11/1/2025 2,670,470            

Lockport

Increase the WWTP's capacity to 6.2 MGD DAF, 17.1 MGD DAF, and a peak flow with 
excess flow (total capacity) of roughly 28.56MGD. Abandonment of old North Treatment 
train. New Admin Building and Maintenance garage. Enhanced aeration process w/ new 
blowers/controls. Expanded Chemical phosphorus removal system. Influent pump station 

mods with new submersible pumps. New influent screen building mods with a new 
screen and grit removal equipment. New secondary clarifier. New return activated sludge 
and waste activated sludge pump station. New aerobic digester. Mods of existing North 
Plant solids handling building to serve as thickening and dewatering redundancy, house 
NPW system. New excess flow disinfection structure. Repurpose existing final clarifier 
for excess flow. relocation of salt storage building. Replace digester blowers in existing 

building. Additional dewatered biosolids storage.  4455 10/31/2025 60,000,000          

Momence

The proposed Phase 1A Project includes the replacement of aeration blowers and air 
piping, fine screen, scum pumps, non-potable water system and NPW piping, and Misc. 

valves and gates that are past their useful life. Additionally, the project includes the 
installation of a chemical feed system for phosphorus removal, construction of a new 

effluent lift station to avoid surcharging of the chlorine contact tanks, new superstructure 
to house the new mechanical fine screen, new sludge dewatering facilities, new blower 

building, new influent pumps, new concrete tanks, equipment and instrumentation for the 
AeroMod system, and overall improvement of electrical and structural components. 
Lastly, the project includes the abandonment of the contact and reaeration tanks, the 

distribution box and the final clarifiers. 6232 10/30/2025 32,100,000          

Oregon

The City of Oregon is replacing the headworks portion of their WWTP, including new 
screening and grit removal equipment, as well as a new influent lift station and other 

minor plant improvements. 10/15/2025 10,000,000          

Bloomingdale

Phase 2C consists of the conversion of the existing facility to a BNR Facility. 
Recommended improvements include: baffle walls in Aeration Tanks, mixers for 

anaerobic, anoxic, $ swing zones, mixed liquor recycle pumps, new diffused air aeration 
system, phosphorus analyzers, chemical phosphorus removal including a rehabbed 

building, storage tank, and metering pumps/controls, a sidestream treatment tank with 
mixers and flow control valve, and a sidestream pump. 4697 10/2/2025 7,150,000            

Decatur

Provide a 5-year storm recurrence interval level of protection for Lost bridge north and 
Florian basins. Lost bridge north will be protected by removing illegal connections, 

rehabing sewer mains and manholes, repairing defective lateral connections and 
rehabilitating lower laterals. Florian will be protected by removing illegal connections, 

rehabing sewer mains and manholes and repairing defective lateral connections. 10/1/2025 10,500,000          

Dixon
Construct 3,661ft of 8" diameter sanitary sewer to serve the Reynoldswood Road 

unsewered area. 6758 10/1/2025 1,331,000            

Lena

Improvements include upsizing the storm sewer to a 36" RCP from the intersection of 
Maple st. and S. Rantoul st. to W. Provost st. and the addition of four stormwater inlet 

controls in Rantoul st. to collect water. 7032 10/1/2025 986,182               

Lena

Improvements include installing a box culvert on W. Provost st. heading south to S. 
Central St., west on S. central st. to grant st. south on grant st. to S. Schuyler, west on S. 

Schuyler to Rousch st. south on Rousch connecting to the existing 48" pipe and changing 
inlets to stormwater inlet controls. 7033 10/1/2025 2,652,256            

Naperville North Plant Aeration Improvements + Nutrient Removal 4134 10/1/2025 30,969,000          
St. Jacob Lining of VCP sewers in Village gravity sewer system. 4377 10/1/2025 920,000               

Markham

The proposed project involves the rehabilitation of the combined sewer ystem within the 
Phase 1 area of the East side neighborhood (Project area). Rehabilitation methods to be 

used include CIPP, lateral lining and point repairs. 6396 9/30/2025 2,626,716            

Pinckneyville

Construction of a new WWTP including terminal lift station, headworks with grit 
removal, oxidation ditch, clarifiers, digesters, and sludge treatment. Decommissioning of 

2 existing WWTPs. Construction of a headworks and lift station at the industrial park. 
Also, have a phase III archaeological survey that must be included.  5257 9/15/2025 22,625,000          



Galesburg S.D.

2025 WWTP Improvement project (This is part of a multiple phase improvement project 
to fully upgrade a 1929 trickling filter plant. This is the final phase of the plant 

improvements. Improvements include the demolition of old plant facilities, construction 
of WAS thickening, side stream equalization for compliance with total phosphorus limits, 

rehab on CSO lagoons, final paving of all roads upon the completion of all other site 
improvements. 6581 9/1/2025 19,004,000          

Bloomington and Normal 
Water Reclamation District

This Project includes rehab of existing primary anaerobic digester cover modifications, 
repair/replacement of secondary anaerobic digester gas holder cover, mixing and heating 
systems, a new HSW/FOG receiving station, CHP Generator, Vactor receiving station, 
and a new third anaerobic digester with gas holder cover, mixing and heating systems, 

and pumping system. 6137 8/10/2025 50,000,000          

Bloomington and Normal 
Water Reclamation District

This project will entail a major overhaul of the existing Plant 3 headworks facility 
including mechanical screen rehab, replacement of the existing aerated grit system, 

HVAC, electrical, and gas safety improvements. 7144 8/1/2025 8,500,000            

Galesburg S.D.

WWTP - Anaerobic Digester Improvement Project (formerly part of the phase 4 project). 
This is part of a multiple phase improvement project to fully upgrade a 1929 trickling 
filter plant. Improvements include the conversion of the current secondary digester for 

use as a primary digester, piping improvements at the existing primary digester #4, new 
gas safety equipment, cleaning of both digester's, utility improvements, modifications 

within the existing digester control. 6163 8/1/2025 3,069,000            
Ludlow New wastewater collection and treatment system 6600 8/1/2025 9,916,000            

Windsor
System wide improvements to the waterwater system. The project will consist of but not 

limited to curing in place lining and manhole rehab. 8/1/2025 2,000,000            
Elkhart New wastewater collection and treatment system. 0472 8/1/2025 13,002,000          

Geneva

This project covers critical solids handling and disinfection improvements to maintain 
operation of the Geneva WWTP. The project consists of a new solids handling building 

to house new dewatering centrifuges and new thickening centrifuges, new sludge storage 
tanks, and associated improvements. This project also includes replacing of the existing 

UV system, adding a new backup generator, and a new admin/ maintenance building. 6226 7/31/2025 27,000,000          

Metropolitan Water 
Reclamation District of 

Greater Chicago

Contract 21-092-3P Battery E activated sludge Facility, OWRP: Installation of a new 
activated sludge facility (Battery E) to increase the OWRP aeration volume and 

fermentation tank capacity to assist with sidestream enhanced biological phosphorus 
removal. Battery E will consist of an aeration tank battery, RAS fermenter tank, final 
settling tanks, operating gallery building, influent and effluent conduits, post aeration 

channel, and supporting infrastructure. 7090 7/15/2025 260,000,000        
Metropolitan Water 

Reclamation District of 
Greater Chicago 19-257-2D 6th Street Construction and Utility Tunnel Rehab, Calumet WRP. 0389 7/3/2025 5,000,000            

Belleville

The LTCP Phase 6 - 88th Street CSO Treatment project includes the construction of on-
site CSO treatment and lift station renovation at the 88th street lift station. The project is 

generally located east of the IL-157/IL-15 interchange in St. Clair County, IL. 7/1/2025 15,000,000          